Dublin San Ramon Board of Directors
Services District

Water, wastewater, recycled water

AGENDA

NOTICE OF REGULAR MEETING
TIME: 6 p.m. DATE: Tuesday, December 4, 2018
PLACE: Shannon Community Center, Ambrose Hall

11600 Shannon Avenue, Dublin, CA 94568

Our mission is to provide reliable and sustainable water, recycled water, and wastewater services in a safe, efficient, and
environmentally responsible manner.

1. CALLTO ORDER

2. PLEDGE TO THE FLAG

3. ROLL CALL — Members: Duarte, Halket, Howard, Misheloff, Vonheeder-Leopold
4. CLOSED SESSION

4.A. Conference with Labor Negotiators — Pursuant to Government Code Section 54957.6
Agency Designated Representatives: Georgean Vonheeder-Leopold, Board Director
[...]
Figure IV-6 summarizes the net growth-related capital projects necessary to provide
service to the projected future users, based on the valuations described above.

Figure IV-6. Regional Expansion-Related Costs
(net of reserves & other credits)

Components $ Value

DSRSD Capital Improvements
(2018 through build-out)

PAYGo-funded CIP $78,773,323
Less: Advance Capacity Sale Permits ($801,000)
Less: Expansion Fund Reserve Balance (for PAYGo) ($43,361,648)

Subtotal  $34,610,675

LAVWMA Capital Improvements (Debt-funded)
Outstanding Principal and Interest $60,445,976
Less: Expansion Fund Reserve Balance (for Debt) ($6,007,221)
Subtotal  $54,438,755

Total Expansion Component  $89,049,430

Incremental Capacity

The next step in determining the expansion component is to determine the incremental
capacity provided by the capital improvement projects identified in Figure IV-5.
Dividing the cost of the expansion-related CIP by the additional capacity the projects will
provide, determines the unit cost for the expansion component of the capacity reserve
fee. The capacity of the existing regional wastewater treatment system currently being
used is 70,296 DUEs and District staff currently estimates there will be 79,329 DUEs at
total build-out of the District’s service area by 2031; therefore, the additional capacity
provided by the expansion-related projects is 9,033 DUEs.

104 of 225
23



Figure IV-7. Determination of Growth-related DUEs

) ) South
Fiscal Year Dublin Pleasanton Total
San Ramon
Current 27,432 6,480 36,384 70,296
Future
2019 1,067 0 120 823
2020 703 0 100 633
2021 533 0 100 762
2022 662 0 150 533
2023 383 0 235 600
2024 365 0 235 590
2025 355 0 235 695
2026 460 0 235 875
2027 640 0 150 878
2028 728 0 150 840
2029 690 0 100 432
2030 332 0 100 205
2031 105 0 100 205
Subtotal, Future DUEs 7,023 0 2,010 9,033
Total DUEs at Buildout 34,455 6,480 38,394 79,329

Regional Expansion Component Calculation

The expansion component is determined by dividing the net replacement cost new of the
expansion-related capital expansion costs (Figure IV-5) by the additional capacity
provided, 9,033 DUEs. The derivation of the expansion component of $9,858 per DUE is

shown in Figure IV-8.

Figure IV-8. Regional Expansion Component Calculation

e —— $ Value Additional  Unit Cost
g DUEs $/DUE
DSRSD Capital Improvements
(2018 through build-out)
PAYGo-funded CIP $78,773,323 9,033 $8,721
Less: Advance Capacity Sale Permits ($801,000) 9,033 ($89)
Less: Expansion Fund Reserve Balance (for PAYGo) ($43,361,648) 9,033 ($4,800)
Subtotal $34,610,675 9,033 $3,832
LAVWMA Capital Improvements (Debt-funded)
Outstanding Principal and Interest $60,445,976 9,033 $6,692
Less: Expansion Fund Reserve Balance (for Debt) ($6,007,221) 9,033 ($665)
Subtotal $54,438,755 9,033 $6,027
Total Expansion Component  $89,049,430 9,033 $9,858

105 of 225
24



REGIONAL CAPACITY RESERVE FEE CALCULATION

We add together the buy-in component and expansion-component, as shown in Figure
IV-9, to arrive at the proposed regional capacity reserve fee of $13,371 per DUE.

Figure IV-9. Regional Capacity Reserve Fee Calculation ($ per DUE)

Component $/DUE
Buy-in Component $3,512
Expansion Component - DSRSD $3,832
Expansion Component - LAVWMA $6,027
Regional Capacity Reserve Fee $13,371

Figure I'V-10 compares the proposed regional capacity reserve fee to the current fees, by
customer class, followed by descriptions of how the fees were determined for each
customer class.

Figure IV-10. Current and Proposed Regional Capacity Reserve Fees

Customer Class Current Proposed
Residential
Single Family $15,501 per DU $13,371 per DU

$11,626 per DU
$10,215 per DU
$10.00 per sq ft

$10,028 per DU
$8,824 per DU
$8.56 persq ft

Condominiums
Apartments
Accessory Dwelling Unit

Non-Residential

Flow $65.71 pergpd $56.68 pergpd
BOD $1,588.64 perlb/day  $1,370.26 perlb/day
SS $835.95 perlb/day $721.04 per |b/day

Single Family Residential

A single family connection is charged 1.00 DUE or $13,371 per connection.

Multi Family Residential

Condominium connections are charged 0.75 DUEs or $10,028 per dwelling unit ($13,371
x 0.75 DUESs) based on an estimated 165 gpd and apartment connections are charged 0.66
DUEs or $8,824 per dwelling unit ($13,371 x 0.66 DUEs) based on an estimated 145 gpd,
which is consistent with the current fee structure and recent observations by District staff.
Reduced fees for multi family dwelling units is fairly common in the industry as multi
family dwelling units discharge less wastewater than single family dwellings. On
average, multi family dwelling units are smaller and have fewer persons per household
than single family dwellings, thus resulting in less wastewater to be collected and
transported through the District’s wastewater collection system.

106 of 225
25



Non-Residential

Commercial customers are a less homogenous class of customers, the volume and
strength of wastewater can vary considerably from one customer to the next. The regional
capacity reserve fee for commercial customers shall be calculated based on the customer’s
estimated daily sewer flow, and strength of flow, at the rates shown in Figure IV-9. The
flow and strength rates were derived by using the same assumptions for flow and
strength of the wastewater discharged from a single family home (i.e., one DUE): 220
gpd of wastewater discharge; 240 mg/L of Biochemical Oxygen Demand (BOD); and, 240
mg/L of Total Suspended Solids (TSS). These assumptions were used to set the prior
capacity fees, are typical of industry norms, and are being used again to maintain
consistency.

Accessory Dwelling Units

The passage of SB 1069 in 2016 amended Section 65852.2 of the California Government
Code. Section 65852.2(g)(2)(B) now requires:

Consistent with Section 66013, the connection may be subject to a connection fee or
capacity charge that shall be proportionate to the burden of the proposed accessory
dwelling unit, based upon either its size or the number of its plumbing fixtures,
upon the water or sewer system. This fee or charge shall not exceed the reasonable
cost of providing this service.

In order to comply with this new law, the District added a separate charge for accessory
dwelling units based on a per square foot basis. The charge is based on the District’s 2008
Second Unit Wastewater Generation Study, which finds that second units, or accessory
dwelling units, have an average square footage of 625 square feet and an average
discharge of 88 gallons per day. Thus, accessory dwelling units are $8.56 per square foot
based on 0.40 DUEs (average discharge of 88 gpd + 220 gpd) and an average size of an
accessory dwelling unit of 625 square feet ($13,371 x 0.40 DUEs + 625 sq. ft.), which is
consistent with the current fee structure and recent observations by District staff.
However, past practice was to round such calculation to the nearest $1. We are
recommending use of significant figures.

IMPLEMENTATION

It is our opinion that the regional wastewater capacity reserve fees developed in this
report are reasonable for the forthcoming year. In order to maintain the fees in current
dollars going forward, we recommend that the District annually update the fees by the
percentage change in the Engineering News Record Construction Cost Index (ENR CCI),
San Francisco Bay Area, beginning July 1, 2020. In addition, we recommend that the
District conduct a new connection fee study every five years or whenever a new facilities
master plan is prepared.

107 of 225
26



Appendix A: Local Facilities Inventory

108 of 225



109 of 225



Dublin San Ramon Service District
Wastewater Capacity Reserve Fee -
Local

Fixed Asset Listing - Facilities

OPERATIONS
Facility Facility Installation Replacement
Name Location Date Cost Notes
Replaced/Relocated in J 2018 (actual t d as basi
Lift Station #1 Dublin Boulevard, Dublin June 2018 S 987,500 eplaced/Relocated in June (actual cost used as basis
for replacement cost)
s. Terracina Drive @ Croak Road This lift station was built by the developer, and is
Lift Station #2 ’ " January 2014 S 987,500 maintained by the District. Replacement cost should be

ADMINISTRATION

Dublin

omitted from the fee analysis
Total: S 1,975,000
Less Developer Contributed: $  (987,500) Lift Station #2
Net Facilities - Operations $ 987,500 to Figure IlI-3

Facility Facility Installation Total CSRMA
Name Location Date Valuation $ Alloc to Local Notes
Local portion = 15%. 85% allocated to Regional (54%) and
District Administration Offices 7051 Dublin Boulevard, Dublin 1990 § 6350283 § 953,89y 0cd portion=15%. 85%allocated to Regional (54%) an
Water (31%) Funds
Field Operations Department 7035 C Circle,
\eld Uperations Jepartmen ommerce tircie 1997 $ 5707813 $ 856,172 Local portion = 15%. 85% allocated to Water Fund

Administrative Office

Pleasanton

Total Facilities - Adminstrative $ 1,810,064 to Figure IlI-3

110 of 225



111 of 225



Appendix B: Regional Facilities Inventory

112 of 225



113 of 225



Dublin San Ramon Service District
Wastewater Capacity Reserve Fee - Regional
Fixed Asset Listing - Facilities

OPERATIONS

Building ID (Lucity
WWTP - A

WWTP -B

WWTP -C

WWTP - CP

WWTP - D

WWTP - E

WWTP - F

WWTP - G

WWTP - H

WWTP - |

WWTP -J

WWTP - K

WWTP - L

WWTP - M

WWTP - N

WWTP - O - DERWA
WWTP - P - DERWA
WWTP -Q

WWTP -R

WWTP -S

WWTP -T
30-610-5850-BDG-01
n/a

n/a

n/a

n/a

n/a

n/a

ADMINISTRATION

Building Name Year Built Square Footage Year Appraised Real Property Value Personal Property Total
A- Operations Building 1961 16,472 2005 $5,246,452 $1,525,861 $6,772,313
B - Blower Building 1961 4,410 2005 $772,694 $4,717,109 $5,489,803
C- Bar Screen Building 2000 6,608 2005 $2,610,772 $1,837,065 $4,447,837
CP - Maintenance Carport 2009 2,000 2005 $52,464 S0 $52,464
D - MCC D Building 1985 3,036 2005 $1,026,481 $192,070 $1,218,551
E - EALS/MCC Building 1968 324 1968 $97,241 $88,829 $186,070
F- Hypochlorite Storage/MCC F Building 1991 2,135 2005 $622,922 $154,075 $776,997
G - Sample Station/MCC Building 2004 1,107 2005 $311,013 $172,001 $483,014
H - Grit/MCC H Building 1985 2,184 2005 $1,350,348 $521,489 $1,871,837
| - Odor Reduction Tower (ORT) 1985 271 2005 $882,379 $4,014 $886,393
J - 750 Genset Building 2005 288 2005 $81,146 $286,669 $367,815
K - Air Compressor/MCC K Building 1985 672 2005 $215,903 $47,382 $263,285
L - MCC L White House 2000 100 n/a $60,000
M-MCCM 2005 1,008 2005 $141,983 $229,337 $371,320
N-MCCN 2005 1,008 2005 $141,983 $229,337 $371,320
O - Comp/Chem Building 2005 858 2005 $189,391 $57,333 $246,724
P - UV Control Building 2005 1,868 2005 $945,832 $573,338 $1,519,170
Q - Fleet Maintenance Building 1989 3,000 2005 $396,812 $65,094 $461,906
R - Microfiltration UV Building 10,000 $6,000,000
S - Maintenance Building 2009 12,250 2005 $5,813,129 Nl $5,813,129
T - Maintenance Shop 2009 7,200 2005 $3,414,060 Nl $3,414,060
Dissolved Air Flow Thickener Building (DAFT) 1985 3,017 2005 $980,538 $800,013 $1,780,551
Headworks - Screen Room 1961 1,908 2005 $1,113,398 S0 $1,113,398
Headwords - Raw Sewage Pump Room 1961 1,421 2005 $828,628 $331,857 $1,160,485
Headworks - Equipment Gallery 1961 1,740 2005 $1,015,361 $408,895 $1,424,256
Vactor Receiving Station $310,800 $310,800
Mixed Liquor Distribution Structure 1985 917 2005 $276,117 $5,327 $281,444
Influent Waste Diversion Structure 2004 581 2005 $169,294 $33,154 $202,448
TOTAL $29,007,141 $12,280,249 $47,347,390

Less: DERWA assets

O - Comp/Chem Building ($246,724)
P - UV Control Building ($1,519,170)
Net Facilities - Operations $45,581,496

Source/Comments:
CSRMA - Includes Lab and Cogen
CSRMA
CSRMA
CSRMA
CSRMA
CSRMA
CSRMA
CSRMA
CSRMA
CSRMA
CSRMA
CSRMA
Assumption $600/sf
CSRMA
CSRMA
CSRMA - DERWA ASSET
CSRMA - DERWA ASSET
CSRMA
Assumption $600/sf
CSRMA
CSRMA
CSRMA
CSRMA
CSRMA
CSRMA
Assumption $600/sf
CSRMA
CSRMA

to Figure IV-3

Total CSRMA
Facility Name Facility Location Installation Date Valuation $ Alloc to Regional Notes
. . 7051 Dublin Regional portion = 54%. 46% allocated to
District Ad istration Offi 1990 6,359,283 3,434,013
tstric ministration Qrices Boulevard, Dublin 3 $ Local (15%) and Water (31%) Funds

7035 C Regional portion = 0%; Field Ops Admi

Field Operations Department Administrative Office X ommerce 1997 $5,707,813 S0 eg"ma portion o; Fe ps Admin
Circle, Pleasanton office only allocated to Local and Water

Total Facilities - Adminstrative $3,434,013 to Figure IV-3

114 of 225



115 of 225



Appendix C: LAVWMA Asset Inventory

116 of 225



117 of 225



LAVWMA

Fixed Asset Schedule
DSRSD Pleasanton Combined Member
Accum. Book Value Depr Accum. ENR Cost Estimated Member Equity Member Equity Equity
DESCRIPTION Class Year Life Final 2017 Depr. 2017 Additions FY2018 Depr. Factor Replacement Cost (RCN) (RCN) (RCN)
Operations & Maint
Intangibles Int 33 10,000,000 6,060,605 3,939,395 303,030 6,363,635
Total 10,000,000 6,060,605 3,939,395 303,030 6,363,635
Joint Use Facilities 34.95% 34.95% 69.90%
Export Pump Station & Reservoirs  ps 1980 25 3,000,000 3,000,000 - - 3,000,000 2.7545) $ 8,263,474.73 ] $ 2,888,084.42 | $ 2,888,084.42 | $ 5,776,168.84
Export Pump Station (rehab & expz ps 2003 25 10,091,798 5,651,407 4,440,391 403,672 6,055,079 1.5461( $ 15,603,270.07 | $ 5,453,342.89 | $ 5,453,342.89 | § 10,906,685.78
Export Pump Station (24" flowmete ps 2013 25 27,320 4,372 22,948 - 1,093 5,465 1.1458( $ 31,303.37] $ 10,940.53 | § 10,940.53 [ $ 21,881.05
San Leandro Sample Station (15kv ps 2015 20 14,024 1,753 12,271 701 2,454 1.0788[ $ 15,129.07 | $ 5,287.61|$ 5,287.61 | $ 10,575.22
Basin #2 Exit Gate replacement ps 2015 20 39,069 4,883 34,186 1,953 6,836 1.0788[ $ 42,147.58 | $ 14,730.58 | § 14,730.58 | $ 29,461.16
Basin #3 Exit Gate replacement ps 2015 20 52,161 6,520 45,641 2,608 9,128 1.0788[ $ 56,271.21] $ 19,666.79 [ $ 19,666.79 [ $ 39,333.57
Pump #3 Repair ps 2015 10 82,242 20,560 61,682 8,224 28,784 1.0788( $ 88,722.55| $ 31,008.53 | $ 31,008.53 | $ 62,017.06
Spare 2300 VAC Breaker ps 2016 10 20,301 3,045 17,256 2,030 5,075 1.0472| $ 21,259.14 ] $ 7,430.07 | $ 7,430.07 | $ 14,860.14
Medium Voltage Cable replacemer ps 2017 50 591,051 5,911 585,140 11,821 17,732 1.0192( $ 602,423.84 | $ 210,547.13 | $ 210,547.13 | $ 421,094.26
Actuator 72" valve ps 2017 25 13,238 265 12,973 530 795 1.0192( $ 13,492.72 | $§ 471571 $ 471571 $ 9,431.41
Street Light replacement ps 2018 25 21,632 433 433 1.0000( $ 21,632.00 | $ 7,560.38 | $ 7,560.38 | $ 15,120.77
Breaker replacement ps 2018 10 20,209 1,010 1,010 1.0000( $ 20,209.00 | $ 7,063.05 | $ 7,063.05 | $ 14,126.09
Pump Rebuild #8 ps 2018 10 13,707 685 685 1.0000| $ 13,707.00 | $ 4,790.60 | $ 4,790.60 | $ 9,581.19
Pump Rebuild #10 ps 2018 10 13,965 698 698 1.0000| $ 13,965.00 | $ 4,880.77 | $ 4,880.77 | $ 9,761.54
Fiber Optic Cable ps 2018 25 32,000 640 640 1.0000| $ 32,000.00 | $ 11,184.00 | $ 11,184.00 [ $ 22,368.00
Total 13,931,204 8,698,716 5,232,488 101,513 436,098 9,134,814
Storage Reservoirs (expansion) ef 1988 25 2,000,000 2,000,000 - - 2,000,000 2.1008| $ 4,201,587.48 | $ 1,468,454.82 | $ 1,468,454.82 | $ 2,936,909.65
Total 2,000,000 2,000,000 - - - 2,000,000
Pipelines
Combined Interceptor ef 1977 50 39,100 31,280 7,820 782 32,062 3.5293| § 137,993.91] § 48,228.87 | $ 48,228.87 [ $ 96,457.74
Export Pipeline pipes 1996 50 3,741,500 1,571,430 2,170,070 74,830 1,646,260 1.8165( $ 6,796,344.70 | $ 2,375,322.47 | $ 2,375,322.47 | $ 4,750,644.94
Export Pipeline pipes 2007 50 108,269,544 12,992,346 95,277,198 2,165,391 15,157,737 1.3240( $ 143,348,351.43 | $§ 50,100,248.82 [ $§ 50,100,248.82 | $  100,200,497.65
Western Term Pipe pipes 2011 50 6,096,825 731,622 5,365,203 121,937 853,559 1.1838[ $ 7,217,245.78 | $ 2,522,427.40 | $ 2,5622,427.40 | $ 5,044,854.80
Replacement AR Valves (10) pipes 2015 20 116,440 14,555 101,885 5,822 20,377 1.0788( $ 125,615.30 | $ 43,902.55 | § 43,902.55 [ $ 87,805.09
70'x70' manhole cover pipes 2015 50 11,765 588 11,177 235 823 1.0788[ $ 12,692.06 | $ 443588 | $ 443588 [ $ 8,871.75
Total 118,275,174 15,341,821 102,933,353 - 2,368,997 17,710,818